

FLAMMABILITY TEST REPORT

Report No.: LEI17020002809A Date Received: 20/02/17 Date Tested: 23/01/17 Date Issued: 23/01/17

Company Name & Address: TEXCHEM UK LTD
 HOLMES MILL
 HOLMES STREET
 ROCHDALE
 0L12 6AQ

Contact Name: WAYNE AARON

Sample Details

Reference No.: 5% Addition
Order No.: Not stated
Style No.: New FR Addition
Batch No.: Not stated
Quality: HT Tack Mat
Colour: Orange
Supplier: Skudo
Intended Use Floor Protection
Quoted Fibre Composition: Polyester Nonwoven
Retailer: Not stated
Sample Description: Orange / grey coloured flooring

Test Method	Result
16 CFR 1630	*PASS

* **Please note:** The backing paper was removed prior to testing at the request of the customer.

.....
STEVEN OWEN
(Chemical Technologist)

.....
ANDREW HALLETT
(Flammability Team Leader)

.....
CAROLE SPOWART
(Flammability Technician)

.....
SIMON CHEE
(Operations Manager)

